
Ltw OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 
2548 BMIRSTONE PlhES DRIVE 
TALLWASSEE, FLORIDA 32301 

FREDERICK L. Asciu~ ER, JR. 
CHRIS H. BENTLEY, EA. 
ROBERT C. B R * ~ \ A N  

JOH\ R. JENKINS, EA. 

S T E ~ \  T. MIYDLIN. EA. 
CHASITY H. O’STEE\ 
DAREN L. SHIPPY 
WILLIAM E. SL\DSTROM, EA. 
DIANE D. TREMOR, EA. 

F. IMrUIsFIALL DETERDIYC 

KYLE L. KEMPER 

JOHW L. WHARTO\ 

(850)  .S7’-6555 

FLY (850) 656-429 

n w  rsbattorneps com 

ROBERT M .  C. ROSE, (1924-2006) August 3 1,2007 

VIA HAND DELIVERY 

Blanca S. Bayo, Director 
Commission Clerk & Administrative Services 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, Florida 32399-0850 

CE~TRAL FLORIDA OFFICE 
[...]
Capacity Each (mgd) 

Motor Size (hp) 

Phase 1 

1 New (1 Total) 

2,500 

2 New (2 Total) 

4.0 

1 New (1 Total) 

1,000 

2 New (2 Total) 

100 

3 New (3 Total) 

1 .oo 
50 

Phase 2 

NA 

NA 

NA 

NA 

NA 

NA 

NA 

NA 

4 New (4 Total) 

3.00 

150 

Phase 3 

1 New (2 Total) 

2,500 

1 New (3 Total) 

4.0 

NA 

NA 

1 New (3 Total) 

100 

3 New (7 Total) 

3.00 

150 

Notes: 
1. Assumed that even with raw degradation a 10 percent blend of pre-treated water is 

possible - consistent with similar facilities 
2. Includes one standby pump 
3. Original skid structure sized for Phase 2 capacity but only loaded with indicated capacity of 

pressure vessels and membrane elements 
4. Includes standby blower 
5. Included standby transfer pump 
6. Third and fourth 1 .O MG ground storage tanks could be combined into a single 2.0 MG 

tank 
7. Assumes 30 day storage at maximum daily usage 
8. Assumes one standby pump 
9. Assumes 15 days storage at maximum daily storage 
10. Assumes one standby ammoniator 
11. Assumes firm high service pumping capacity = 400% of finished water production capacity 

in Phase 1 and 200% finished water production capacity in Phases 2 and 3. Assumes one 
1 .OO mgd standby pump in Phase 1 and one 3.00 mgd standby pump in Phases 2 and 3. 
Note that original 1 .OO mgd high service pumps will serve as low flow demand jocky 
pumps in Phases 2 and 3. 

2-8 

X \Babcock DBO\MaSter Plan\PSC\Section 2 - Potable Water doc 



I 
1 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 

2.4 Central WTP Preliminary Cost Estimate 
Table 2-5 presents the cost estimate for the Babcock Ranch Central WTP 

Table 2-5 
Estimated Costs Central W P  - 50% Ultimate Capacity 

Process 

RO Membranes 

Water Treatment Equipment 

Pumps 

Storage Tanks 

Structures & Improvements 

Buildings 

Electrical 

Emergency Generators 

Process Piping 

Phase I & II 
(2007 dollars) 

$2,450,000 

$2,450,000 

$1,715,000 

$1,470,000 

$3,920,000 

$3,920,000 

$3,800,000 

$1,100,000 

$3,675,000 

Total $24,500,000 

2.5 Potable Water Distribution System 
The water distribution system will consist of two 2-million gallon above ground 
storage tanks with high service pumps and approximately 70,000 linear feet of water 
main. Two remote storage tanks will be located at the Village Center and the Town 
Center to generate redundancy and reliability in the event that the high service 
pumps for any storage facility within the system needs to be taken out of service. The 
ground storage tanks will fill during periods of low demand and will discharge 
during periods of high demand allowing the system to be pressurized from three 
separate locations (Central WTP, Village Center, and Town Center) and minimize loss 
of system pressure associated with the service area. Additionally, a pipeline will be 
constructed to the North Babcock Village to supply the potable water needs for the 
non-populated area. To accomplish this, a pipeline will be constructed connecting the 
main transmission line in the vicinity of Hamlet I to the North Babcock Village. 

The water mains will consist of properly sized pipes that will be placed along the 
primary roads within the community. Each individual developer, community, or 
subdivision will connect to the potable water main to provide water service to the 

2-9 

X'\Babcock DBOWaster PlanPPSC\Sectlon 2 - Potable Water.doc 



I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

homes and businesses. Table 2-6 presents the preliminary cost estimates for the 
potable water distribution system. 

Table 2-6 
Estimated Costs - Potable Water Distribution System 

Item 
Phase I & II Cost Estimate 

(2007 Dollars) 

Potable Water Transmission Lines $7,000,000 

Potable Water Storage Tanks $2,400,000 

Potable Water Booster Pump Stations $1,000,000 

North Area Potable Water $1,000,000 

Total $1 1,400,000 

2.6 Deep Injection Well 
A Class I Deep Injection Well will be used to dispose of RO concentrate from the 
Central WTP. The same Deep Injection Well will be used to provide wet weather 
disposal capacity for the adjacent Central Water Reclamation Plant. The well will be 
located at the utility site and is expected to extend approximately 3,000 feet below 
land surface. A deep injection well used for disposal of both effluent and 
RO concentrate is known as a tubing and packer deep injection well and is 
considered a Class 1 Industrial injection well. The deep injection well will have 
an 18" final injection tubing extending to approximately 2,500 feet 
below land surface and a final borehole constructed to approximately 3,000 feet below 
land surface. The injection well will be sized for buildout conditions since there is 
a minimal initial reduction in cost for constructing a smaller diameter 
well in Phase 1 and constructing additional wells in the future would cost 
considerably more. A multi-zone monitoring well will be required by FDEP, which 
will be constructed in conjunction with the injection well. Table 2-6 displays 
a breakdown of the preliminary cost estimates for the deep injection well. 

2-1 0 

X'\Babcock DBOVvlaster Plan\PSC\Sectian 2 - Potable Water doc 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Table 2-7 
Phase 1 Deep Injection Well Cost Estimates (2007 Dollars) 

Item 
Cost Estimate 
(2007 Dollars) 

Tube and Packer Injection Well 

Monitoring Well 

Well Heads, Piping, Monitoring 
Equipment 

$4,380,000 

$1,440,000 

$180,000 

Total $6,000,000 

2-1 1 

X:\Babccck DBO\Master Plan\PSC\Section 2 - Potable Water.doc 



I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Section 3 
Wastewater Treatment Element 
3.1 Introduction 
An onsite central wastewater treatment facility will receive and treat wastewater 
generated within the community. The Babcock Ranch Central Water Reclamation 
facility (WRF) will be designed, constructed, and operated in four phases from 2010 
through 2030. Table 3-1 presents the planned design capacities for the WRF. 

Table 3-1 
Central Water Reclamation Facility 
Capacity Design and Construction Phases 

0.2 0.15 201 0-201 2 1 

1.5 1.15 2013-2015 2 

3.5 2.69 201 6-201 8 3 

7.0 5.38 201 9-2030 4 

Phase 1: Construct three package treatment trains capable of treating a combined 
200,000 gpd 

Phase 2: Construct two sequencing batch reactor processes capable of treating 1.5 
mgd including biosolids management components; the Start-up Phase package 
components will be relocated or sold 

m Phase 3: Construct a 3.5 mgd 4-stage Bardenpho treatment process and convert the 
phase 2 facility to biosolids and effluent management facility 

Phase 4: Construct the second 3.5 mgd facility to achieve the ultimate 7.0 mgd 
treatment capacity 

3.2 Wastewater Collection and Transmission System 
The spine wastewater collection and transmission system for Phase 1 and 2 
is planned, based on the preliminary development, to consist of 
5 master wastewater pump stations and approximately 32,000 linear feet of 
spine forcemain. Wastewater will originate at service connections where 
it will discharge into a series of gravity sewer mains. The gravity sewer mains 
will convey the wastewater to small lift stations (i.e., approximately 300 gpm 
pumping capacity). The series of small lift stations will discharge into 

3- 1 

X:\Babcock DBOWaster Plan\PSC\Sect,an 3 -Wastewater doc 



a force main system. The forcemain systems for each series of lift stations will 
be manifolded systems and/or 'piggyback' systems. The forcemain system will route 
flow to the nearest master pump station where the wastewater will then be pumped 
to the wastewater treatment facility through the spine wastewater transmission 
forcemain The use of master pump stations and the spine forcemain system 
will allow for individual developers, communities and/ or subdivisions to effectively 
phase their construction schedule and limit unnecessary upgrades to lift stations 
by allowing more predictable head conditions with less variability 
in pumping condition over time. Table 3-2 lists the preliminary 
costs estimates for these items. 

I 
I 
I 
I 
I 
I 
I 
I 
E 
I 
I 
I 

Table 3-2 
Phase 1 and 2 Preliminary Cost Estimates for Wastewater Collection and Transmission 
System 

Item Cost Estimate 
(2007 Dollars) 

Wastewater Transmission Lines $4,600,000 

Master Sewage Pump Stations $10,000,000 

Total $14,600,000 

3.3 Water Reclamation Facility Conceptual Plan 
This section provides a conceptual plan for the Babcock Ranch Central WRF, 
including an overview of the treatment processes with phasing progression and 
process flow diagrams. Because of the relatively low flow in the early stages of the 
development, a phased approach is necessary to ensure that effluent quality 
limitations are achieved. The phasing plan was based on the following principles: 

Maintaining compliance with FDEP regulations regarding the available remaining 
capacity of treatment facilities versus permitted flows while minimizing 
construction activities on site (including an effluent quality containing no more 
than 5 mg/l of 5-day biochemical oxygen demand (CBOD5), 5 mg/l of total 
suspended solids (TSS), 5 mg/l of total nitrogen (TN), and 5 mg/l of total 
phosphorus (TP), for all phases). 

w Providing for the orderly and logcal expansion of treatment facilities and unit 
processes using similar equipment and systems 

Maximizing redundancy and coordination with the Central WTP. 

Phase 1 
The proposed process for Phase 1 will consist of three modified sequencing batch 
reactors (SBR) fabricated of steel tankage. In addition, a separate steel tank will be 
provided to serve as decant storage and aerobic sludge holding. The lower treatment 

c" 3-2 

XIBabcock DBOVvlaster Plan\PSC\Sec!ion 3 - Wastewater.doc 



~ 

I 
1 
i 
I 
1 
1 
R 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

process capacity of 200,000 gpd is proposed for this phase in order to properly treat 
the extremely low flows predicted in the development absorption schedule. The SBR 
tanks are commonly referred to as "package plants" and are designed to effectively 
treat low flows. 

Phase 2 
This phase will consist of a larger sequencing batch reactor (SBR) process capable of 
treating 1.5 mgd. The process will be configured to serve as the future biosolids and 
effluent management system. At this point in the phasing, the system will be 
designed to minimize any future work to convert these facilities into their future use 
in the next phase. SBRs are recommended for this phase for the following reasons: 

SBRs are well suited for accommodating wide variations of influent flow and 
organic loadings. These situations often occur with growing areas. 

The proposed configuration for these SBR process tanks will be configured for 
future service as aerobic sludge holding tanks. 

In addition to the SBR process, an effluent holding tank and aerobic sludge holding 
tank will be provided. All of this tankage will be incorporated into the final treatment 
configuration with minimal required modifications. 

During Phase 2, the pretreatment structure consisting of influent screening and grit 
removal processes will be provided. This facility will be designed to accommodate 
the ultimate peak flows based on an influent average daily flow of 7.0 mgd. 
Equipment will only be installed to accommodate the 1.5 mgd Phase 2 flows. In 
addition, an effluent filtration and chlorine contact chamber will be provided to treat 
the ultimate 7.0 mgd flow rate, however, only equipment required to treat 1.5 mgd 
will be installed during this phase. 

The proposed biosolids management system will be constructed during this phase. 
This solids treatment stream will thicken waste activated sludge from the SBR process 
using a rotary drum thickener. Thickened sludge will be maintained under aerobic 
conditions in an aerobic sludge holding tank, and then from there it will be dewatered 
using a dewatering belt press. Dewatered sludge will then be mixed with ground up 
yard waste and will be composted for use as mulch material. 

Phase 3 
This will consist of the construction of a 4-Stage Bardenpho wastewater treatment 
process capable of treating 3.5 mgd of wastewater. This phase will largely consist of 
constructing a flow through activated sludge process suitable for treating higher 
flows more efficiently than the SBR process. However, the SBR process will be 
modified slightly and will serve as part of the biosolids management system and 
reclaimed water storage system. Additional equipment will be added to the 
headworks facility and the effluent filtration system constructed during Phase 2 
bringmg the treatment capacity up to the required 3.5 mgd. 

3-3 

X'\Babcock DBOWaster Plan\PSC\Section 3 - Wastewater.doc 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

5 

5 

5 

5 

Phase 4 
This Phase will duplicate the activities of Phase 3 to bring the treatment capacity up to 
the ultimate 7.0 mgd treatment capacity. 

5 

5 

5 

5 

The conceptual phasing outlined above is intended to minimize the capital outlay 
while simultaneously ensuring that sufficient treatment capacity is in place to 
effectively treat the raw sewage to high quality reclaimed water standards. Table 3-3 
presents the structure and equipment sizing for each phase of the Central WRF. 

Table 3-3 
Structure and Equipment Capacity and Phasing 

Structure or Major Unit 
Process Equipment 

Flow Basis 

Influent Average Daily Flow 

Peak Hourly Flow (mgd) 
(mgd) 

Influent Characteristics: 

BOD (mg/l) 

TSS (mg/l) 

TN (mg/l) 

TP (mg/l) 

Effluent Characteristics: 

BOD (mg/l) 

TSS (mg/l) 

TN (mg/l) 

TP (mg/l) 

Modified SBR Process Units 

Number of Process Trains 

Aeration Motive Pumps 

Number 

Size (hp) 

SBR Process Units 

Number of SBR Process 

start-up 
Phase 

~~ 

Phase 1 

0.2 

0.8 

250 

250 

45 

10 

1.5 

4.5 

250 

250 

45 

10 

I 
3 

2 per train 

15 

2 

Phase 2 

3.5 

10.5 

250 

250 

45 

10 

Phase 3 

7.0 

17.5 

250 

250 

45 

10 

CDM 
X \Babcock DBOWaster Pian\PSC\Section 3 -Wastewater doc 

3-4 



I 
1 
I 

Table 3-3 
Structure and Equipment Capacity and Phasing 

start-up 
Phase 

Structure or Major Unit 
Process Equipment 

Tanks 

each) 
Volume of SBR Tanks (gal 

Phase 2 Phase 3 Phase 1 

750,000 

Motive Pumps for Mixing 

Number of Pumps per SBR 

Size of Pump (hp) 

Aeration Blowers 

Number of Blowers 

Size of Blowers (hp) 

2 

40 

3 (1 
Standby) 

150 I 
I 

BNR Process Trains 

Number of Trains 

Internal Nitrate Recycle 

2 2 

4 times Influent 4 times Influent 

Pretreatment 

Number of Screens 

Number of Grit Removal Units 

1 Additional (2) 

1 Additional (2) 

1 Additional (3) 

(2) 

Odor Control System 

Number 1 

I 
I 
I 
I 
I 

Aeration Blowers for BNR 
Process 

Number 

Size (hp) 

3 

200 

2 Additional (5) 

200 

Clarifiers 

Number 

Size (diameter in feet) 

2 

125 
1 (3)  
125 

Filtration System 

Number of Filters (Type) 2 
(cartridge) 

2(disk) 1 
4dd it i onal (d i s k) 

2 
Additional (d is k) 

w" 
X \Babcock DBOVvlaster Plan\PSC\Sectlon 3 - Wastewater doc 

3-5 



I 
I 
I 
I 

Table 3-3 
Structure and Equipment Capacity and Phasing 

Structure or Major Unit 
Process Equipment 

Disinfection System 

Disinfectant Used 

Detention Time at 1 mg/l 
residual 

Effluent Management 

Primary Effluent Disposal 

Secondary Effluent Disposal 

Primary Effluent Disposal 

No. of Effluent EQ Tanks 

Volume of Tanks 

No. of Reclaimed Water 

System Pressure (psig) 

Size of Pumps (hp) 

Pumps 

Secondary Effluent Disposal 

No. of Deep Wells for Injection 

start-up 
Phase 

NaOCl 

25 minutes 

Reclaimed 

Pond 

Phase 1 

NaOCl 

25 minutes 

Reclaimed 

Injection 
Well 

1 

750,000 

3 

60-75 

50 

1 

Phase 2 

(3)  

NaOCl 

25 minutes 

Reclaimed 

Injection Well 

Convert 2 SBR 
(3) 

750,000 

TBD 

Phase 3 

NaOCl 

25 minutes 

1 New (2 Total) 

2,500 

1 New (3 Total) 

(3)  
750,000 

TBD 

Table 3-4 lists the capital cost estimates for the Central WRF for the first 50% of 